

TEST REPORT

REPORT/JOB NO: 372301391	CUSTOMER: KEE KLAMP LTD	CUSTOMER ORDER NO: 136547
	DESCRIPTION: PULL TEST TO KEE GUARD FREE STANDING EDGE PROTECTION	DATE: 27 TH JANUARY 2006.
ITEM	REPORT	
TEST EN14122 PART 3	KEE GUARD FREE STANDING EDGE PROTECTION SAMPLE SECTION 20 MTRS APPROX ON PVC MEMBRANE ROOF SECTION WITH 5 DEGREE SLOPE, MAX DEFLECTION 30MM	
TEST	HORIZONTAL PULL TEST TO TOP RAIL 600N (60KG) LOAD GAUGE SLINGS AND PULLIFT	
RESULTS	END SECTION LOAD APPLIED, DEFLECTION RECORDED AT 8MM AND FOUND SATISFACTORY. CENTRE SECTION MID SPAN LOAD APPLIED, DEFLECTION RECORDED AT 22MM AND FOUND SATISFACTORY	
CONCLUSION	TEST WITNESSED BY CUSTOMERS CLIENT AND THIRD PARTY FOUND TO PASS TEST	
DECISION	ACCEPTED	* REJECTED
		RECTIFICATION REQUIRED
		FURTHER INSPECT- ION REQUIRED

SIGNATURE FOR LLOYDS BRITISH TESTING

MICHAEL GILL




27TH JANUARY 2006.